



To whom it may concern,

This letter is to certify that the products developed for the customer NAKED SPROUT under their own brand have a target strength of 69 to 78 N/m in dry conditions and 0 N/m in wet conditions. The strength is measured with lab equipment. Excessive strength (real values above target values) can be a sign of potential pipe clogging issues. Inferior strength (real values under target values) can indicate quality issues in which the product does not hold its integrity when being used.

According to the production report below, the last batch of products have been tested in that regard, with real measured dry strength values from 71 to 74 N/m, which fall inside the expected parameters. Thus, we consider the quality control to be passed and **we can guarantee that the products will not result in clogging issues under regular usage.**

Production has been tested according to the standard UNI EN ISO 1924-3. The internal LC Paper traceability code for the production used in this testing is 195322. We remain available should further clarification be needed.


Mr. Eloi Puigdemont
Head of quality, Besalu production site

Besalu, Spain, October 5th 2022





PRODUCTION REPORT

Mother roll	Bulk	Tensile S MD		CD		WS	
		(Kg)	(N/m)	(Kg)	(N/m)		
1	21	1,22	0,73	142,6	0,4	71,9	0,00
2	21	1,25	0,72	140,4	0,4	71,7	0,00
3	21,2	1,28	0,71	138,4	0,4	70,6	0,00
4	21,2	1,20	0,72	141,7	0,4	70,2	0,00
5	21	1,26	0,74	144,2	0,4	70,2	0,00
6	21,3	1,27	0,73	143,4	0,3	68,0	0,00


LC PAPER
 NIF: A-17014119
 Ctra. Besalú-Figueroles, Km. 62 - 17850 BESALÚ
 Tel. 972 59 02 51 - Fax 972 59 12 54

Mean value

	21,1	1,25		141,8		70,4293	0,0000
MAX			MAX		MAX		
	21,3	1,28		144,2		71,9	0
MIN			MIN		MIN		
	21,0	1,20		138,4		68,012	0